ROBERT A. TAFT WATER RESEARCH CENTER
REPORT NO. TWRC-14

MATHEMATICAL MODEL OF
TERTIARY TREATMENT
BY LIME ADDITION

ADVANCED WASTE TREATMENT RESEARCH LABORATORY— XIV

U.S. DEPARTMENT OF THE INTERIOR
FEDERAL WATER POLLUTION CONTROL ADMINISTRATION

OHIO BASIN REGION

Cincinnati,Ohio



MATHEMATTCAI, MODETL, OF TERTIARY TREATMENT
BY
LIME ADDITION

by

L. Seiden and K. Patel

for

The Advanced Waste Treatment Research Laboratory

Robert A. Taft Water Research Center

This report is submitted in
fulfillment of Contract No.
14-12-L16 between the Federal
Water Pollution Control Admin-
istration and General American
Research Division.

U. 8. Department of the Interior
FTederal Water Pollution Control Administration
[...]
some work in this respect.

A great hindrance to the modeling process has been the scarcity of
reliable, pertinent data which is available from these sources. It is help-
ful, in a project of this sort, to have a large amount of data, taken at
many different installations and taken under many different operating con-
ditions, so as to be able to obtain correlations which would be of general
applicability in predicting performance.

Unfortunately, such has not been the case in this study. Except in
certain limited cases, it has not been possible, when studying the effects
of one variable, to ensure that other possible variables are remaining
fixed. In many cases, information concerning possible parameters of interest
has not been available. Thus, for example, effluent phosphorus analyses have
sometimes been supplied with no distinction between condensed and ortho, or
filtered and unfiltered. Little information concerning influent analyses
hes been available. Those plants obtaining satisfactory effluent quality
for their particular application have done little in the way of varying their
operation parameters. In several plants, phosphorus removal has been a
secondary consideration to some other goals. Thus, the population from which
our correlations have been drawn has been an extremely limited one. As will
be explained in the following section, we have, at times, had to rely on
laboratory data which might not be applicable to full-size plant operations.

Below are listed those sources from which data has been cbtained:

POMONA, CALIFORNIA

The Pomona installation is a Densator pilot plant, operated by the
Los Angeles County Sanitary District. Data was obtained during the early
part of 1968. However, its primary purpose was for conditioning water for
input to ion exchange columns, P removal being a secondary consideration.

Operating data was obtained for the period March-May 1968. These
consisted of input and output pH, alkalinity, Ca, total and ortho-P, and
lime doses (all daily averages). The effluent values were given both un-
filtered and filtered (sand) and the pH range covered was from 9.1 to 11.h.

This information is presented in Table 1.



TABLE 1

POMONA DATA*
TOTAL | _ ORTHO- |
ALKALINITY HARDNESS CALCIUM PHOSPHORUS || PHOSPHORUS
pH mg/1 CaCO3 || mg/l CaC03 || mg/l CaCOg mg/l P | mg/lP
S D F sin|F S |D|F S|{D|F Ss{ D] F ‘_‘s D| F
7.5110.5|10.4} {252 (192|192 |200 {168{130|f - | - | - ||13.7(0.85{0.17 | |11.4]0.05]0.05
7.4110.7]10.6 {248 208|168 |206 [126{132]| - | - | - 9.3 - - - |- -
7.4110.3|10.3||260(212|212| |208 [120|128|| - | - | - |l13.4|1.01{0.120 ]| 3.8]0.07{0.03
7.3:10.210.4} 264 |196]20k4! (210 {1161132(] - | - | - 9.8(1.8910.13 || 8.5{0.15(0.06
7.4110.7110.6] 264 (216|228 {192 [110}140|| - | - | - i12‘9 1.92]/0.20 || 9.8(0.07]0.08
!
7.5 {11.4)11.4}|280(|256|268| |20k [148|176(f - | - ¢ - |[* - | - - - - -
7.5(10.2;10.3|]264]208{216| | 200 {106 | 124 128‘ 96 96';10.8 2.8 |0.23 {18.5/0.10(0.15
7.5(10.6110.3|{280/220{ 208} {198 {106| - ||104]| 96} - %12.1 1.96|0.24 || 8.8(0.16(0.16
7.5110.7110.1| [268 220} 220 |208 |140|130| | 124 {118 |100 §1o.5 3.9 {0.35|{7.8] - |0.13
7.6]11.0{10.9]]272|236| 216| | 196 |14k 1130] | 98]108 ;100 § - 11.3 j0.331{8.1(0.12(0.03
7.4110.7/10.6| | 260! 228 208 | 20 [138{ 134/ | 100 122!110 (- - - .
; i |
i 7.3!10.5:10.5{ |252{224| 208! | 204 {138 132| {165 120 {108 [ - - - -
t ; ‘ "
7.5,10.5%10.& 269 221{ 218 [ 196 | 141{130| {131 {102 {100| 10.8| - |0.16 |{8.5/0.10 0.075
| . ? i -
j7.3§10.2;10.1i§26u!228 220f { 214 |148]136] {135 10&;102!712.1 2.1 |0.20 }}9.5/0.1310.13
;7.h‘1o.2310.2';252 232] 228] | 206|136 134 1100 10&5100 %1&.7 0.91;0.36 | 9.8} - 50.13-
: 7.5‘10.2?10.1 [252322& 224 1 198 150|146/ {145 102510052 9.5, - §o.15 18.2 O.lOiO.lO
: : ' : ' - : P ' 3 i : I
7.4 1o.h;1o.3;§26o;216§212§§210 1&6’138:;165 110:106 | - | - - 9.5%0.11to.11f
o
l . { . 1 —
* 8 = Secondary Effluent
D = Densator Effluent
F = Filter Effluent



TABLE 1

PCOMONA DATA (CONTINUED)*

I ] tomn W'omoi”T
| AIKALINITY | | HARDNESS CALCIUM PHOSPHORUS PHOSPHORUS
i pH mg/1 CaC03 mg/1 CaC0y mg/1 CaC0q mg/1l P | mg/l P
L_s ‘o |r|[s|p|F||s|p|Frlis|o|r]|ls |p |F s Ip 'r |
37.6 Po.o 9.9/1 - | - | - ||eo5|155(150 | - | - | - 10.2] - 0.29i %8.3}0.20}0.20'
27.3} 9.819.8|27k| 272| 268 1198|173 171? 129|12k {121 {12.4|3.1 o.3l§§10 u!o h2§0.31
%7.1;i 9.6(9.71|268| 260! 24k {204 172!180' 160{1221136) 110.0{2.8 %o.hg 5 8. 9go 36:0.32]
%7.5; 9.7 9.6% 286322& 2ho| 1216 15831561 1501132|122] {10.0} - 30.52 3 8.2; - 30.39;
‘7.5? 9.3(9.4 260?2&& 236| |206 1h8 1622 1751120120 |10.412.1 20.72 %}7. fo 6510.32;
Hh' 9.5(9.6 27#;256 2Ll 206\168 180 96 {102 [10k4| [13.L4{L.0 20.72 4 9.5%0.65?0.522
7.&? 9.4 9.ui 280%2&0 2481} 210 160;180% lh51loh 11+o1 10.01 - §o.59 ; 8.2%0.72%0.52%
27.5‘ 9.5 9.u§ 28&;277 2671 [203 {182 181: E1148f1’25%126.‘ | 9.1%2.9 o.56§ § 7.530.59%0.&9
i 7.4 | 9.7(9.6i | 264 2ko[2kl| (208 1156{168 1 | - | - | - ;[10.8/3.3 0.k7!]9.1]0.5710.36;
57.u_ 9.5 9,u§-27u'212 1921|1190 185%170 124 1120 156: 13.1/6.5 §0.65 %10.&{0.62 o.h6‘
?7.5 9.3 9.3; 268%280 27211208 192121214 - | - | - | [21.9/3.3 Eo.62 : 8.2’0.52 o.u9{
'7.5‘ 9.1 9.2 1275;255‘202 210 |22k 206"1uu 135|116{ 110.88.2 §3.6 J% 8.8'0.73-0.6o§
i7.u§ 9.1]9. 1 ,272 304|296 2ohi196i218fi - |- - tho.ols5.6 20.9 'é 8.oio.9o!o.62‘
,7.62 9.419. 5 276 288%288I 212%180 208 1| 92 |12k 152; 13.732)4; 0.78! 10.1}0. 91io 653
7.&% 9-3,9. 3 26k 26& 256‘ 2ou:180 18h;‘ 98 ﬁoh 106% 12.1i6.5 _0.78! ;8.2 0. 69 0.52
7k g2 9.2 256 300 288"208 208 216% - i - - gi 9.81106 10.59 b ! o 81 0.55

; I R | ;
% S = Secondary Effluent

D = Densator Effluent

F = Filter Effluent

13



BLUE PILAINS, WASHINGTON, D. C.

The Blue Plains installation is a joint FWPCA-D.C. tertiary treatment
pilot plant. It has two Demnsators, operating at 54 gpm, with provisions
for recarbonation between the two units. The bulk of the data given us (by
Mr. D. F. Bishop, Plant Chief) was for P removal around the first unit only.
Indications were that little, if any, further P removal was accomplished with
two-stage operation. The plant is described in the report "Status and Out-
look for Phosphorus Removal from Waste-Water" by Mr. Bishop(l3).

Mr. Bishop supplied us with operating data and analyses for various
treatment modes, as shown in Table 2. 1In addition, we were given access
to the results of laboratory jar tests performed by Mr. Bishop on the
secondary effluent. These results will be presented and commented upon in
a later section of this report.

LAS VEGAS, NEVADA

The Nevada Power Company has been using lime clarification of secondary
effluent for several years to produce cooling tower makeup water. Mr. James
Zornes, Production Manager, was contacted and supplied us with typical
influent and effluent analyses and operating parameters for the Sunrise
Station. This plant utilizes an Eimco Reactor-Clarifier (a solids-contact-
type precipitator) housed in a 60 ft. diameter basin. It is designed for
an average flow of 2.5 mgd, and utilizes an average lime dose of 1 ton/
million gallons. A flocculant aid, Nalco 603, is used at a dose of 3 mg/l.
The average effluent pH is 10.0, and a residual total P level of 1.95 mg/l
(as POy) is achieved in the clarifier. The clarifier effluent is not filtered,
but is piped to a 6 million gallon reservoir for storage and settling.

P analysis on the reservoir effluent was 1.25 mg/l (as POL).

Capital and operating cost figures were given both for this plant and
another, the Clark Station. However, the capital figures did not seem
consistent with those developed by us (see p. 25) and the chemical treatment
costs were not consistent with the doses specified. Therefore, these figures
were not used in our cost correlations.

LEBANON, OHIO

The Lebanon, Ohio plant is operated by the FWPCA for study of various
advanced treatment techniques. One of the installations is a 0.1 mgd
upflow lime clarifier, the main purpose of which is to investigate removal
of suspended material rather than P removal. The effluent from the reactor
is passed through dual media filters for final clarification.

While for the most part this unit is normally run at rather low pH

levels (9-9.5), a series of experiments has recently been performed in which
the pH was varied from 9.0 to 11.0. Mr. Edward L. Berg, the engineer in

14



aT

Mode

1A

TABLE 2

BLUE PLAINS PILOT PLANT

2A

34 La

5A

6A

Raw 1lst Stage_"énd Stage Raw Clar Raw Clar Raw Clar Raw Clar Raw Clar

Total Phosphorus
(mg/1 as POM)

T.0.C. (mg/l as C)

Suspended Solids

(mg/1)

Mgtt(mg/1 as Mg)

catt (mg/l as Ca)
Turbidity J.T.U.

Alkalinity
(mg/1 as CaCO3)

Temperature
PH

Flow (gpm)

Lime Dose (mg/l as Ca0)

Soda Ash Dose
(mg/1 as Na2C03)

Recycle

Others

22

39.0

L6
6.3
28.3

118

2.4

20.8

26
1.h4

90.6
L.s5

22°0
1.4

34

200-300

None
None

Twe Stage

2.4 20 1.5
18.2 34 154
21 58 16

1.4 6.3 1.5

58.5 36 L6

23 - 2.7

138 108 220
2kec

10.0
54

200-300

175
None

Na2C03 to

sec. zZone

11.2-11.5

21 0.04 19 1.1

19.4 9.6

38 2.4 76 21
g.7 0.0 86 ©
3¢ 84 L3 38

- 2.3 -

132 366 120 300

plec 28°¢
11.2-11.5 11.5
54 54

200-300 200-300

175 175
None lO%
Na2003 to

primary zone

32 15.8

0.75 -

21 2.2 21 1.2

36 16.0 37 14.2
2 18 60 14
9.0 1.6 2.1 0.0
ho 41 43 L5

g.2 - 5.7

138 182 13k 296

27°¢ 26°C

11.0 11.5

54 54

150 200-300

175 175

109 10%



9t

TABLE 2

BLUE PIAINS PILOT PIANT (CONTINUED)

13 28 3 4 58 68
Mode Raw Clar Raw Clar Raw Clar Raw Clar Raw Clar Raw Clar
Total Phosphorus
(mg/1 as Pou) 8 1.5 23 L.5 2L 2.k 28 L.9 26 5.5 28 9.2
7.0.C. (mg/l as C) 28 16.0 Lo 23 28 15.6 43 2k W 20 31 2k
Suspended Solids (mg/1) ke Lo 60 53 50 5k 11k 6o 48 32 118 97
Mgt (mg/1 as Mg) 8.0 0.0 9.0 4.6 9.5 0 0 2.9 17 2.4 8.8 2.5
cat (mg/1 as ca) hs 79 45 L7 b 56 - L7 L6 74 126 52 16
Turbidity (J.T.U.) - 3.8 - 30 - 10.7 - 19.6 - 13.9 - 25.4
Alkalinity
(mg/1 as CaCOB) 126 356 130 18h 152 17h ko 238 170 364 130 354
Temperature 2heg 2h.5°¢C 2lec 23°¢C 22°¢ 20°¢C
pH 11.5 11.0 11.0 11.5 11.7 11.7
Flow (gpm) 54 54 5k 5k 54 5L
Lime Dose (mg/l as Ca0) 200-300 150 150 200-300 300-400 300-400
Soda Ash Dose
(mg/l as Na2003) 225 225 205 025 025 225
Recycele None None None None None None
Others None Nene 5 mg/1 re'd None None 5 mg/1 Mg



charge of this unit, supplied us with phosphorus removal data (total P)
around the clarifier unit, both filtered and unfiltered. This data indicated,
as did that from Pomona, a strong dependence of P removal on pH. The specific
data points obtained will be shown in the section on correlations below.

SOUTH TAHOE, CALIFORNIA

The tfe§tment plant at South Tahoe has been amply described in the
literaturel9), Briefly, it consists of a complete treatment facility including
primary, secondary, and tertiary processes. P removal is accomplished in
part by lime addition in the secondary (biological) step, and in part by
further tertiary precipitation. Steps following the P removal process are
ammonia stripping, filtration, and final polishing (activated carbon and
chlorination). The tertiary P removal is not done in a solids-contact type
unit. After lime addition, the reaction mixture is separately flocculated
and then held in a settling basin where solids separation occurs.

Mr. R. L. Culp, General Manager, was contacted to obtain further informa-
tion with respect to P removal in the tertiary lime addition step. He reported
that optimum P removals were usually accomplished with a dcse of about 400
mg/l lime, to a pH of 11.0. A polymer coagulant aid was also added after the
precipitation reaction but before the flocculation basin. Residual P levels
of about 0.15 mg/l were obtained.

17



CORRELATIONS

PERFORMANCE

The approach used in attempting to describe the expected performance of
a tertiary lime addition process for P removal has been to arbitrarily
separate the chemical processes from the solids separation processes. As
explained in preceding sections of this report, this is undoubtedly a gross
oversimplification. However, in light of the limited information available,
this seems to be the most reasonable way to proceed. One should, of course,
be cognizant of the possible errors involved in the assumptions and extra-
polations which are used.

The procedure is to first determine the amount of all types formed by
the chemical reactions. No distinction is made as to particle size or
settleability. The sludge formed due to hardness, i.e., CaCO3, Mg(OH)o,
etec. is calculated on the basis of standard chemical equilibrium concepts.

As explained above, there appears to be no reasonable theoretical approach

to describing the calcium phosphate precipitation. Therefore, the amount of
calcium phosphate solids formed is derived on an empirical basis. Having
determined the total amounts of various solids in the reactor, these are all
handled equivalently in terms of physical separation, i.e., the fraction which
is settled vs. the fraction which escapes into the effluent.

Chemical Phosphorus Removal

In. examining the data concerning residual phosphorus levels, we have
concentrated primarily on filtered, rather than unfiltered, effluents, as
this gives a more realistic estimate of the conversion of P from soluble
to insoluble form, independent of the physical separation processes occurring
in the clarifier. (The distinction between solid and insoluble P, however,
is arbitrary; solid phosphates of size small enough to pass a 0.45 micron
filter are classified as '"soluble", in terms of laboratory analyses. Effluents
from plant filters will undoubtedly contain even larger particles, depending
on the filter pore size and efficiency.)

Orthophosphate

The most convenient parameter which appears to correlate with the
available data on residual soluble orthophosphate is pH. Figure 3 shows the
results of plotting filtered residual orthophosphate vs. pH, using data points
obtained from the Pomona unit, and those supplied us by Mr. D. F. Bishop for
jar tests run on the Blue Plains secondary effluent. While the Pomona points
are plant-filtered, the jar-test points are laboratory-filtered, using 0.45
micron filters. The equation for a least-squares regression line for these
data is:

Log P (mg/l as P) = 6.12 - (0.694) pH (5)

ortho

18



lo | ' ] nd l ] ]
A -
ix\? ]
- a a4 B
o —
Log P = 6.12 - 0.694 (pH)
a
a
0.1 — —_
| X -]
| a —
| Q
P
(mg/1)
(o]
0.01 :T- 4 = Pomona —
B 0,0,X = Bishop (Blue Plains) -]
= ‘} = Reported as 0.0
X
B X
RN S
1 l l | 1 |
L002
© 9.0 . 10.0 11.0 12.0

pH

FIGURE 3. Filtered Ortho-P vs. pH

19



It is questionable, of course, whether the jar-test data points are valid in
terms of predicting plant performance, especially in view of the very fine
filters used. In other words, are the phosphate solids (> 0.45u ) predicted
by these data ultimately settleable even with the most efficient clarifier,
or is some fraction permanently destined to appear in the effluent stream as
colloidal material, regardless of the clarifier performance?

Total Phosphate

Residual total phosphate (ortho + condensed) values were also available
from Pomona, and Blue Plains, and, in addition, some points were supplied
by Mr. Edward Berg (Lebanon Lime Clarifier) and Mr. James Zornes of Nevada
Power Company. Again, these were plant-filtered values, except for the NPC
value, which was the effluent from a large settling basin, and for the Blue
Plains jar test values,which were 0.45 p-filtered. The points from Lebanon
are not raw data, but are taken from an already smoothed curve of P vs. pH.

These are plotted in Figure 4. Again, a relatively linear correlation
with pH is obtained, the regression equation being:

Log Py 1o (mg/l as P) = 3.51 - (0.392) pH (6)

As in the previous case, we have no values at the higher pH's except
those of Bishop, which were 0.45 p-filtered. Again, therefore, it is not
clear how much reliance may be put on these figures, in the pH range between
11 and 12, in terms of typical plant performance. This is borne out to some
extent by examination of the Blue Plains Plant effluent analyses (Table 2)